MILL TEST CERTIFICATE & HYLNDOA
Customer DUFERCO STE EL
., 63, Jungbong—daero, Dong—gu,

L/C No. Head Office Incheon,401-712, S. Korea

RIG NG, 32201411C321 Cortie=1s Nb; IH20141202930 - 2

Commodity H-BEAM Class Cert. No.

— ASTM A572 G50/AB92]
Specification CSA 350W Date of Issue 2014-12-16
. ) Chemical Composition (%) Tensile Test Impact Test (V-notch)
By i, HeatNo, || oo Clsi|m|p|s|Su[MI AT pls 1y Tensile de i noint on@] Yid [ava | 1 1 2 | 3 |impact Soecm: Size)
& Length . Weightd i n Ni ler ] v n |{CE Strength |Y'e/d poin Elongation L 4 mpact Sp en
(ko) X100 x1000 | x100 1000 X100 N/mm? % () C
TBX7X50 g K5 G 530 377 570 071
40.00 FT D124196 | ;54 19 16 60 261 4 Jof 5 16 15 36 526 376} 26.0] . 0.72
T6X7X57 78 <7 I 503 375 6.0 074
40.00 FT D 124151 g1 19 19 59 24 3 33 1d 9] 19 14 38 503 375 25.5 0.75
T6X7X57 12 7] I 509 378 25.0] 0.74
40.00 FT D124152 145 400 17| 19 859 19 3 g 44 3 1§ 17 32 505 374 5.5 0.74
5TXB—1/4X73 76 56| & 4 556 455 56.0] 0.76
40.00 FT E 178968 |51 1p4f 17 18 971 220 7| Jo| 14 oo 0 19 30 553 421 26.5| 0.76
5TXE—1/4X53 3 30 %5 542 397 6.5 0.73
40.00 FT E178963 | 4519 19 14 99 22 12| "9l 4 o 2 11 39 540 393 27.0] 0.73
51X8-1/4X83 3 S e TS 308 26.0] 0.75
40.00 FT E 178964 | 4 508 19 19102 28 13 o 44 o3 g 17 42 543 405 26.5| 0.75
51XE—1/4%93 Z - 30| A 8 539 212 555 0.76
40.00 FT E178963 | 5474 18 14 9§ 22 12 “g 4 L0 2 11 39 536 410 26.0] 0.76
5TX1 2-1/4X101 75 533 6 565 399 240 0.71
40.00 FT N 026655 |51 gggl 29 19 97| 18 9 g 43 4§ 11| o4 561 396 25.00 0.71
51X12-1/4X101 3 7 3 6 554 308 555 0.72
40.00 FT N 026656 | 5,408 18 15 97} 18 100 o 31 440§ 9 39 549 305 2500 0.72
7
SUB TOTAL - 333
(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15) (2) Gauge length : 200 mm (3) Yield Ratio = YP/TS
C AA n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE T TFE T GENERAL MANAGLR
. . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER AVrASEAS SALES TEAMI
General Manager of Q.A Team
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